

NIRMITHI TESTING LABORATORY **CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013** PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17539 Date: 18.01.2024

Ref:- Your request letter dtd 18.01.2024.

Testing of: 3 no's of concrete cube supplied for testing compressive strength.

Amount:1416/-	Invoice No. 4632	Invoice Date: 18.01.2024

To M/s Cordial Homes (P) LTD **Cordial Paradise.**

TEST RESULTS					
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)	
1	M ₂₅	20.12.2023	580	25.78	
2	M ₂₅	20.12.2023	560	24.80	
3	M ₂₅	20.12.2023	570	25.33	

Test conducted by: Verified by:

Signature: Signature:

COUNTER SIGNED AND ISSUED

How Classing

Regional Engineer

Office Seal



NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17540 Date: 18.01.2024

Smart

Ref:- Your request letter no.SCTL/PRJ/210/2019/PMM/8420 dtd 03.12.2023. Testing of: 3 no's of concrete cube supplied for testing compressive strength. Project: Smart City Roads - Road ID 27 (Utility duct side wall concreting).

Amount:1416/-	Invoice No. 4624	Invoice Date: 17.01.2024

To The Manager - Contracts & Projects City Thiruvananthapuram Limited (SCTL).

	TEST RESULTS						
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)			
Ι	M ₂₅	13.12.2023	610	27.11			
II	M ₂₅	13.12.2023	700	31.11			
Ш	M ₂₅	13.12.2023	800	35.56			

Test conducted by: Verified by: Signature: Signature:

COUNTER SIGNED AND ISSUED



How Garinef

Office Seal

Regional Engineer



NIRMITHI TESTING LABORATORY CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17541 Date: 18.01.2024

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength. Project: Njaraneeli Kavuvila Bridge.

Amount:1416/-	Invoice No. 4634	Invoice Date: 18.01.2024

To The Assistant Engineer

Peringamala GP.

I

	TEST RESULTS						
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)			
Ι	1/1.5/3	04.01.2024	410	18.22			
II	1/1.5/3	04.01.2024	540	24.00			
Ш	1/1.5/3	04.01.2024	400	17.78			

Test conducted by: Verified by: Signature: Signature:

COUNTER SIGNED AND ISSUED



Hann Classing

Regional Engineer

Office Seal



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17542 Date: 18.01.2024

Ref:- Your request letter dtd.17.01.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength. Project: Asset Soveign, Oottukuzhy Jn., Statue - Member - Column .

Amount:1416/-	Invoice No. 4631	Invoice Date: 18.01.2024

To The Project Manager

Builders and Contractors (P) Ltd.

	TEST RESULTS						
Identification of the cube	Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)			
Ι	M ₂₅	20.12.2023	1010	44.89			
II	M ₂₅	20.12.2023	900	40.00			
III	M ₂₅	20.12.2023	900	40.00			

Test conducted by: Verified by: Signature: Signature:

COUNTER SIGNED AND ISSUED



Hann Clancing

Regional Engineer

Office Seal

GS



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU THIRUVANANTHAPURAM-695013 PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17543 Date: 18.01.2024

Ref:- Your request letter dtd.18.01.2024

Testing of: 3 no's of concrete cube supplied for testing compressive strength. Project: I-KL-CYKZ-ENB-9156, Kutumpuram.

Amount:1416/-	Invoice No. 4633	Invoice Date: 18.01.2024

To M/s Karakkattil Projects & Infrastructure (P) LTD.

	TEST RESULTS						
Identific of the c		Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)		
CYKZ	9156	M ₂₀	20.12.2023	480	21.33		
CYKZ	9156	M ₂₀	20.12.2023	780	34.67		
CYKZ	9156	M ₂₀	20.12.2023	550	24.44		

Test conducted by: Verified by:

Signature: Signature:

COUNTER SIGNED AND ISSUED



Hann Clastin

Regional Engineer

Office Seal



NIRMITHI TESTING LABORATORY

CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

No. T5/922/2021-22/RNK-TVPM

NO:17544 Date: 18.01.2024

Ref:- Your request letter

Testing of: 3 no's of concrete cube supplied for testing compressive strength. Project: I-KL-CYKZ-ENB-9156, Kutumpuram.

Amount:1416/-	Invoice No. 4633	Invoice Date: 18.01.2024

To M/s Karakkattil Projects & Infrastructure (P) LTD.

	TEST RESULTS						
Identific of the c		Mix	Date of casting	Maximum load taken (KN)	Compressive strength (N/mm2)		
CYKZ	9156	M ₂₀	18.12.2023	630	28.00		
CYKZ	9156	M ₂₀	18.12.2023	590	26.22		
CYKZ	9156	M ₂₀	18.12.2023	590	26.22		

Test conducted by: Verified by:

Signature: Signature:

COUNTER SIGNED AND ISSUED



Han Anstan

Regional Engineer

Office Seal